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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 10 647000 3705.0 D':Téf;g}f DM 1@0 seegraph  PASS
77 30 10 647000 3705.0 D':Tésp'g}i DM 1@0 seegraph  PASS
77 30 10 647000 3705.0 DFTéslgg}f DM 24@0  seegraph  PASS
77 30 10 647000 3705.0 DFTS;;’E DM 24@0  seegraph  PASS
77 30 10 665000 3975.0 DTS OFDM 1@23  seegraph  PASS
77 30 10 665000 3975.0 DFT;;?E DM 1@23  seegraph  PASS
77 30 10 665000 3975.0 PP oM 24@0  seegraph  PASS
77 30 10 665000 3975.0 DFT;;?E DM 24@0  seegraph  PASS
77 30 50 648334 3725.01 PP oM 1@0 seegraph  PASS
77 30 50 648334 3725.01 DFTéSF;gE DM 1@0 seegraph  PASS
77 30 50 648334 3725.01 PP oM 128@0  seegraph  PASS
77 30 50 648334 3725.01 DFTéSF;gE DM 128@0  seegraph  PASS
77 30 50 663666 3954.99 PP oM 1@132  seegraph  PASS
77 30 50 663666 3954.99 DFT;;?E DM 1@132  seegraph  PASS
77 30 50 663666 3954.99 PP oM 128@0  seegraph  PASS
77 30 50 663666 3954.99 DFT;F;gE DM 128@0  seegraph  PASS
77 30 100 650000 3750.0 RS 1@0 seegraph  PASS
77 30 100 650000 3750.0 DFT(;';SE DM 1@0 seegraph  PASS
77 30 100 650000 3750.0 DTS oFDM 270@0  seegraph  PASS
77 30 100 650000 3750.0 DFT(';(S)E DM 270@0  seegraph  PASS
77 30 100 662000 3930.0 DTS oFDM 1@272  seegraph  PASS
77 30 100 662000 3930.0 DFT(';(S)E DM 1@272  seegraph  PASS
77 30 100 662000 3930.0 DTS oFDM 270@0  seegraph  PASS
77 30 100 662000 3930.0 DFT(';(S)E DM 270@0  seegraph  PASS
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samranis. FCC RF Test Report Report No. : FG472418S

Software Version: 23.06.1602

FR1 N77 TXD-ANTY/

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0060 PASS NV
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0062 PASS LV
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0066 PASS HV
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0051 PASS -30°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0024 PASS 20°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0037 PASS -10°C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0028 PASS 0C
QPSK
DFT-s-

77 30 20 656000  3840.0 OFDM 50@0 0.0068 PASS 10C

7 30 20 656000 3840.0 OFDM 50@0 0.0060 PASS 20C

7 30 20 656000 3840.0 OFDM 50@0 0.0044 PASS 30C

7 30 20 656000 3840.0 OFDM 50@0 0.0057 PASS 40°C

7 30 20 656000 3840.0 OFDM 50@0 0.0054 PASS 50C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

77 30 20 656000 3840.0 OFDM PI/2 50@0 3.64 13 PASS
BPSK
DFT-s-

77 30 20 656000 3840.0 OFDM 50@0 4.34 13 PASS
QPSK
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N77(20M)_DFT-s-
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samranis. FCC RF Test Report Report No. : FG472418S

Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)

77 30 10 656000 3840.0 CFSSEEM 24@0 8.5882 9.552
CP-OFDM

77 30 10 656000 3840.0 6 onm 24@0 8.5756 9.562
CP-OFDM

77 30 10 656000 3840.0 o oA 24@0 8.5817 10.13
CP-OFDM

77 30 10 656000 3840.0 76 A 24@0 8.5701 9.991

77 30 15 656000 3840.0 CF(’Q‘S;EM 38@0 13.576 15.04
CP-OFDM

77 30 15 656000 3840.0 o onm 38@0 13.605 14.95
CP-OFDM

77 30 15 656000 3840.0 o oA 38@0 13.585 14.4
CP-OFDM

77 30 15 656000 3840.0 356 A 38@0 13.609 14.86

77 30 20 656000 3840.0 CZ‘S&E M 51@0 18.208 19.53
CP-OFDM

77 30 20 656000 3840.0 6 on 51@0 18.23 19.29
CP-OFDM

77 30 20 656000 3840.0 & oA 51@0 18.192 19.15
CP-OFDM

77 30 20 656000 3840.0 356 51@0 18.253 19.92

77 30 25 656000 3840.0 CZ‘S&E M 65@0 23.279 24.8
CP-OFDM

77 30 25 656000 3840.0 6 on 65@0 23.225 25.31
CP-OFDM

77 30 25 656000 3840.0 o oA 65@0 23.207 24,51
CP-OFDM

77 30 25 656000 3840.0 356 65@0 23.173 24.79

77 30 30 656000 3840.0 CFSSEEM 78@0 27.828 29.44
CP-OFDM

77 30 30 656000 3840.0 o o 78@0 27.836 29.23
CP-OFDM

77 30 30 656000 3840.0 o oA 78@0 27.86 29.49
CP-OFDM

77 30 30 656000 3840.0 76 OAM 78@0 27.842 30.16

77 30 40 656000 3840.0 CZ’%EM 106@0 37.775 39.32
CP-OFDM

77 30 40 656000 3840.0 6 onm 106@0 37.847 39.33
CP-OFDM

77 30 40 656000 3840.0 o oA 106@0 37.841 39.64
CP-OFDM

77 30 40 656000 3840.0 756 AN 106@0 37.837 39.34

77 30 50 656000 3840.0 CF(’?'SEEM 133@0 47.565 50.39
CP-OFDM

77 30 50 656000 3840.0 6 onm 133@0 47.551 49.25
CP-OFDM

77 30 50 656000 3840.0 o oA 133@0 47.544 49.27
CP-OFDM

77 30 50 656000 3840.0 76 AN 133@0 47.418 48.98

77 30 60 656000 3ga00  CPOFDM 4 65@0 57.995 59.94

QPSK
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CP-OFDM

77 30 60 656000 3840.0 16 onM 162@0 57.913 59.67
CP-OFDM

77 30 60 656000 3840.0 & oM 162@0 57.897 59.73
CP-OFDM

77 30 60 656000 3840.0 256 OV 162@0 57.778 60.26

77 30 70 656000 3840.0 CF(SSEEM 189@0 67.669 69.83
CP-OFDM

77 30 70 656000 3840.0 16 oA 189@0 67.565 69.69
CP-OFDM

77 30 70 656000 3840.0 6 OAM 189@0 67.475 69.74
CP-OFDM

77 30 70 656000 3840.0 256 OAM 189@0 67.631 69.66

77 30 80 656000 3840.0 CFSSEE M 217@0 77.531 80.06
CP-OFDM

77 30 80 656000 3840.0 16 oA 217@0 77.675 80.09
CP-OFDM

77 30 80 656000 3840.0 & oM 217@0 77.632 80.18
CP-OFDM

77 30 80 656000 3840.0 256 OAM 217@0 77.49 80.22

77 30 90 656000 3840.0 C'ZSEE M 2a5@0 87.59 90.48
CP-OFDM

77 30 90 656000 3840.0 16 onM 245@0 87.593 90.27
CP-OFDM

77 30 90 656000 3840.0 & oM 245@0 87.522 90.57
CP-OFDM

77 30 90 656000 3840.0 256 OAM 245@0 87.52 90.44

77 30 100 656000 3840.0 C'ZSEE M 273@0 97.511 100.5
CP-OFDM

77 30 100 656000 3840.0 16 onM 273@0 97.503 100.6
CP-OFDM

77 30 100 656000 3840.0 & oA 273@0 97.655 100.5
CP-OFDM

77 30 100 656000 3840.0 256 OAM 273@0 97.496 100.4
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Asn: 3068 Aiten. 3068
Gale: OF : 2

[Center 384000 GHz ideo BW 910,00 kHz" Span 50 MHz, [Center 3.84000 GHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N77(25M)_CP-OFDM_64 N77(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, [Center 3.84000 GHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A3-8 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418S

N77(30M)_CP- N77(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

[Center 384000 GHz ideo BW 910,00 kHz" Span 60 MHz, [Center 3.84000 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

N77(30M)_CP-OFDM_64 N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

Scale/Div 10.0 B

[Center 384000 GHz ideo BW 910,00 kHz" Span 60 MHz, [Center 3.84000 GHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-9 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418S

N77(40M)_CP- N77(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth

Total Power Total Paver

E

N77(40M)_CP-OFDM_64 N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

Center 384000 GHz #Video BW 13000 MHz" Span 80 MHz, [Center 3.84000 GHz #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) #Res BW 430,00 kHz Sweep 1,00 ms (1001 pis)

Span B0 MHz|

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-10 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418S

N77(50M)_CP- N77(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

Center 384000 GHz #Video BW 16000 MHz" Span 100 MHz| [Center 3.84000 GHz #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh Ocaupied Bandwidth
Total Pawer

N77(50M)_CP-OFDM_64 N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

PRELN

Center 384000 GHz #Video BW 16000 MHz" Span 100 MHz| [Center 3.84000 GHz #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) #Res BW 510,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
18 MHZ

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-11 of 36
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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Report No. : FG472418S

N77(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

b A g g

SV

#Video BW 20000 MHz"

Total Power

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Asn: 3068

Center 384000 GHz

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

Oooupied Bandwidh

Span 120 MHz
Sweep 1.00 ms (1001 pts)

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

Center 3.84000 GHz
#Res BWW 620,00 kHz

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen: 308 Free fn
-

Scale/Div 10.0 B

Center 3.84000 GHz
#Res BWW 620,00 kHz

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report Report No. : FG472418S

N77(70M)_CP- N77(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

Center 384000 GHz #Video BW 2.4000 MHz" Span 140 MHz| [Center 3.84000 GHz #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

N77(70M)_CP-OFDM_64 N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

Center 384000 GHz #Video BW 24000 MHz" s Center 3.84000 GHz #Video BW 24000 MHz"
#Res BW 75000 kHz Sweep 1,00 ms (1001 pis)|

Span 140 MHz]

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A3-13 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418S

N77(80M)_CP- N77(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

N77(80M)_CP-OFDM_64 N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A3-14 of 36
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418S

N77(90M)_CP- N77(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

Center 384000 GHz #Video BW 3.0000 MHz" sp | [Center 3.84000 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms ) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

N77(90M)_CP-OFDM_64 N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
T m (3 i Aiten: 3068

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 180 MHz| [Center 3.84000 GHz #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) #Res BW 910,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A3-15 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418S

N77(100M)_CP- N77(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 Aiten. 3068
Gale: OF : 2

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz" Span 200 M)
[#Res BW 1.0000 WMHz Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh Ocaupied Bandwidth

Total Paver

N77(100M)_CP-OFDM_64 N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 KEYSIGHT ot R Aen: 308 Free fn
= %
-

[Center 38400 GHz #Video BW 3.0000 MHz" Span 200 MHz| (Center 3.8400 GHz #Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts) #Res BW 1,000 MKz Sweep 1,00 ms (1001 pis)

Span 200 MHz

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number : A3-16 of 36
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report

Report No

.. FG472418S

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

77

30

10

647000

3705.0

DFT-s-
OFDM 1@0
BPSK

see graph

77

30

10

647000

3705.0

OFDM 1@0

see graph

PASS

77

30

10

647000

3705.0

OFDM 1@0

see graph

PASS

77

30

10

647000

3705.0

OFDM 1@0

see graph

77

30

10

647000

3705.0

OFDM 1@0

see graph

PASS

77

30

10

647000

3705.0

OFDM 1@0

see graph

PASS

77

30

10

656000

3840.0

OFDM 1@0

see graph

77

30

10

656000

3840.0

OFDM 1@0

see graph

PASS

77

30

10

656000

3840.0

OFDM 1@0

see graph

PASS

77

30

10

656000

3840.0

OFDM 1@0

see graph

7

30

10

656000

3840.0

OFDM 1@0

see graph

PASS

7

30

10

656000

3840.0

OFDM 1@0

see graph

PASS

7

30

10

665000

3975.0

OFDM 1@0

see graph

7

30

10

665000

3975.0

OFDM 1@0

see graph

PASS

7

30

10

665000

3975.0

OFDM 1@0

see graph

PASS

7

30

10

665000

3975.0

OFDM 1@0

see graph

7

30

10

665000

3975.0

OFDM 1@0

see graph

PASS

7

30

10

665000

3975.0

OFDM 1@0

see graph

PASS

7

30

50

648334

3725.01

OFDM 1@0

see graph

7

30

50

648334

3725.01

OFDM 1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

(ShenZhen)
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Report No. : FG472418S

77

30

50

648334

3725.01

1@0

see graph

PASS

77

30

50

648334

3725.01

1@0

see graph

77

30

50

648334

3725.01

1@0

see graph

PASS

77

30

50

648334

3725.01

1@0

see graph

PASS

77

30

50

656000

3840.0

1@0

see graph

77

30

50

656000

3840.0

1@0

see graph

PASS

77

30

50

656000

3840.0

1@0

see graph

PASS

77

30

50

656000

3840.0

1@0

see graph

77

30

50

656000

3840.0

1@0

see graph

PASS

77

30

50

656000

3840.0

1@0

see graph

PASS

77

30

50

663666

3954.99

1@0

see graph

77

30

50

663666

3954.99

1@0

see graph

PASS

7

30

50

663666

3954.99

1@0

see graph

PASS

7

30

50

663666

3954.99

1@0

see graph

7

30

50

663666

3954.99

1@0

see graph

PASS

7

30

50

663666

3954.99

1@0

see graph

PASS

7

30

100

650000

3750.0

1@0

see graph

7

30

100

650000

3750.0

1@0

see graph

PASS

7

30

100

650000

3750.0

1@0

see graph

PASS

7

30

100

650000

3750.0

1@0

see graph

7

30

100

650000

3750.0

1@0

see graph

PASS

7

30

100

650000

3750.0

1@0

see graph

PASS

Sporton International Inc.

TEL : +86-755-8637-9589
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77

30

100

656000

3840.0

1@0

see graph

77

30

100

656000

3840.0

1@0

see graph

PASS

77

30

100

656000

3840.0

1@0

see graph

PASS

77

30

100

656000

3840.0

1@0

see graph

77

30

100

656000

3840.0

1@0

see graph

PASS

77

30

100

656000

3840.0

1@0

see graph

PASS

77

30

100

662000

3930.0

1@0

see graph

77

30

100

662000

3930.0

1@0

see graph

PASS

77

30

100

662000

3930.0

1@0

see graph

PASS

77

30

100

662000

3930.0

1@0

see graph

77

30

100

662000

3930.0

1@0

see graph

PASS

77

30

100

662000

3930.0

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
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N77(10M)_DFT-s-

N77(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Povee (RS
RT - oD O o 0

Scale/Div 10 dB

start 30 MHz

Mode Trace Scake
i

N77(10M)_DFT-s-

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 30.600 GHz)
Swesp 347 ms (40001 ps)]

Function

N77(10M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH

[Swept A ! Wmﬂml
KEYSIGHT Input e i A KEYSIGHT hout RF
RT o 0

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm
dim

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaue

Em

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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Report No. : FG472418S

N77(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot Povee (RS
RT - oD O o 0

v 1688 0B
Ref Level 30.00 dBm

start 30 MHz

N77(10M)_DFT-s-

Function Vaiue

OFDM_QPSK_Edge_1RB_Left Mid_CH

[spectrum Anayzer 1
[Swept sA
KEYSIGHT Input

g Tyoe: o (RM
RT o 0

00100

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

N77(10M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_Mid_CH

Scale/Div 10 dB

= Power (RMS)
100100
Rin

Video BW 3.0 MHZ' Stop 39,800 GHz|

Swesp 347 ms (40001 ps)]

Function

N77(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Y Function Functian Width Function Vaue
ST dBm
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